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JIANGSU LICHEER WOOD CO., LTD. 

YINGBIN ROAD 10#,CUIBEI AREA,HENGLIN TOWN,CHANGZHOU CITY,JIANGSU PROVINCE,CHINA. 

 

The following sample(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : LAMINATE FLOORING 

Sample Number : SHCCM150902789 

Test Required : Thickness swelling 

Test Method : With reference to ANSI NALFA LF01-2011 

Product specification : 12mm 

Product or Lot No. : SPALTED MAPLE 806 

Manufacturer : LICHEER 

Date of Receipt  : Sep. 01, 2015 

Test Period  : Sep. 01, 2015 to Sep. 11, 2015 

Test result(s)    : For further details, please refer to the following page(s) 

******** To be continued******** 

  

 

 

 

 
Signed for SGS-CSTC Standards  
Technical Services (Shanghai) Co., Ltd. 

 
Erin Huang 

Authorized signatory 
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Lab environmental condition: 23±3℃, 50±5%RH 

Test result: 

Test point Test method 
Thickness swelling (%) 

Individual value Average value 

Sample 

1# 

1 

With reference to ANSI 

NALFA LF01-2011 

11.8 

11.8 

2 11.4 

3 12.1 

4 12.3 

Sample 

2# 

1 12.3 

2 10.6 

3 11.9 

4 12.1 

Remark 

1. Specimen dimension: 150mm×105mm×14mm, 2pcs; 4 test points on each 

piece.  

2. The test specimens were cut from original sample. 

3. Immersion time: 24h. 

 
Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.  
 

******** To be continued******** 
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Sample photos: 

    

Front                                           Back 

******** End of report ******** 


